



## Aggregate Grading Report

Client: <b>Rosebrook Sand &amp; Gravel</b>	Report Number: <b>GS/640 - 69</b>
Client Address:	Report Date: <b>3/12/2010</b>
Job Number: <b>GS/640</b>	Order Number:
Project: <b>Materials Testing</b>	<b>Page 1 of 1</b>
Location: <b>Dalswinton Quarry , Denman</b>	
Lab No: <b>10/4727</b>	Sample Location
Date Sampled: <b>2/12/2010</b>	Stockpile : 20mm Rounded Aggregate
Date Tested: <b>3/12/2010</b>	Location 1 :
Sampled By: <b>Sampled by Client</b>	Location 2 :
Sample Method: <b>AS SUPPLIED</b>	Location 3 :
Material Source: <b>Dalswinton Quarry</b>	Lot Number: -
For Use As: <b>20mm Rounded Aggregate</b>	Spec Number: -
Remarks: -	

Test Method:	A.S. Sieve Sizes	Specification Minimum	Percent Passing	Specification Maximum
	75.0mm			
	63.0mm			
	53.0mm			
	37.5mm			
	26.5mm		<b>100</b>	
	19.0mm		<b>90</b>	
	16.0mm		-	
	13.2mm		<b>28</b>	
	9.5mm		<b>1</b>	
	6.7mm		<b>0</b>	
	4.75mm		<b>0</b>	
	2.36mm		<b>0</b>	
	1.18mm		<b>0</b>	
	0.600mm		-	
	0.425mm		-	
	0.300mm		-	
0.150mm		-		
0.075mm		<b>0</b>		

	<p><b>This document is issued in accordance with NATA's accreditation requirements. The results of the tests, calibrations, and /or measurements included in this document are traceable to Australian /National Standards. This document shall not be reproduced, except in full. <input type="checkbox"/></b></p>	<p>Approved Signatory            Paul Curran          NATA Accred No:15689</p>	<p>Form Number  <b>RP4-4</b></p>
--	---	--	--